
 

 

CONTRACT DOCUMENTS & 
TECHNICAL SPECIFICATIONS 

 
FOR 

LOXAHATCHEE RIVER DISTRICT 

 
HEADWORKS FACILITY, DIVERSION 

STRUCTURE A, AND DIVERSION 

STRUCTURE B REHABILITATION 

PROJECT 

 ITB# 24-007-00137 
 

JANUARY 2025 

 Prepared by: 

 

 



TOC-1  

HEADWORKS FACILITY, DIVERSION STRUCTURE A, AND 
DIVERSION STRUCTURE B REHABILITATION PROJECT 

TABLE OF CONTENTS 
FRONT-END 

BIDDING AND CONTRACT REQUIREMENTS PAGE NO. 

NOTICE TO CONTRACTORS .................................................................................................... 1 

ARTICLE 1 - INSTRUCTION TO BIDDERS ............................................................................. 3 

ARTICLE 2 – PROPOSAL, QUESTIONNAIRE & BID ........................................................... 15 
[...]
following the effective date of the permit. Until such time, the permittee shall continue to 
monitor and report in accordance with previously effective permit requirements, if any. 

 
NOTICE OF RIGHTS 

 
This action is final and effective on the date filed with the Clerk of the Department unless a 
petition for an administrative hearing is timely filed under Sections 120.569 and 120.57, F.S., 
before the deadline for filing a petition. On the filing of a timely and sufficient petition, this 
action will not be final and effective until further order of the Department. Because the 
administrative hearing process is designed to formulate final agency action, the hearing process 
may result in a modification of the agency action or even denial of the application. 

 
Petition for Administrative Hearing 
A person whose substantial interests are affected by the Department's action may petition for an 
administrative proceeding (hearing) under Sections 120.569 and 120.57, F.S. Pursuant to Rules 
28-106.201 and 28-106.301, F.A.C., a petition for an administrative hearing must contain the 
following information: 

(a) The name and address of each agency affected and each agency's file or identification 
number, if known; 

(b) The name, address, any e-mail address, any facsimile number, and telephone number of 
the petitioner, if the petitioner is not represented by an attorney or a qualified 
representative; the name, address, and telephone number of the petitioner's representative, 



Loxahatchee Env Control Dist WWTP 
FL0034649-058-DW1P 
Page 2 

 

 

if any, which shall be the address for service purposes during the course of the 
proceeding; and an explanation of how the petitioner's substantial interests will be 
affected by the agency determination; 

(c) A statement of when and how the petitioner received notice of the agency decision; 
(d) A statement of all disputed issues of material fact. If there are none, the petition must so 

indicate; 
(e) A concise statement of the ultimate facts alleged, including the specific facts that the 

petitioner contends warrant reversal or modification of the agency's proposed action; 
(f) A statement of the specific rules or statutes that the petitioner contends require reversal or 

modification of the agency's proposed action, including an explanation of how the alleged 
facts relate to the specific rules or statutes; and 

(g) A statement of the relief sought by the petitioner, stating precisely the action that the 
petitioner wishes the agency to take with respect to the agency's proposed action. 

The petition must be filed (received by the Clerk) in the Office of General Counsel of the 
Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399- 
3000, or via electronic correspondence at Agency_Clerk@FloridaDEP.gov. Also, a copy of the 
petition shall be mailed to the applicant at the address indicated above at the time of filing. 

 
Time Period for Filing a Petition 
In accordance with Rule 62-110.106(3), F.A.C., petitions for an administrative hearing by the 
applicant and persons entitled to written notice under Section 120.60(3), F.S., must be filed 
within 14 days of receipt of this written notice. Petitions filed by any persons other than the 
applicant, and other than those entitled to written notice under Section 120.60(3), F.S., must be 
filed within 14 days of publication of the notice or within 14 days of receipt of the written notice, 
whichever occurs first. You cannot justifiably rely on the finality of this decision unless notice of 
this decision and the right of substantially affected persons to challenge this decision has been 
duly published or otherwise provided to all persons substantially affected by the decision. While 
you are not required to publish notice of this action, you may elect to do so pursuant Rule 62- 
110.106(10)(a), F.A.C. 

 
The failure to file a petition within the appropriate time period shall constitute a waiver of that 
person's right to request an administrative determination (hearing) under Sections 120.569 and 
120.57, F.S., or to intervene in this proceeding and participate as a party to it. Any subsequent 
intervention (in a proceeding initiated by another party) will be only at the discretion of the 
presiding officer upon the filing of a motion in compliance with Rule 28-106.205, F.A.C. If you 
do not publish notice of this action, this waiver may not apply to persons who have not received 
a clear point-of-entry. 

 
Extension of Time 
Under Rule 62-110.106(4), F.A.C., a person whose substantial interests are affected by the 
Department's action may also request an extension of time to file a petition for an administrative 
hearing. The Department may, for good cause shown, grant the request for an extension of time. 
Requests for extension of time must be filed with the Office of General Counsel of the 
Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399- 
3000, or via electronic correspondence at Agency_Clerk@FloridaDEP.gov, before the deadline 

mailto:Agency_Clerk@FloridaDEP.gov
mailto:Agency_Clerk@FloridaDEP.gov


Loxahatchee Env Control Dist WWTP 
FL0034649-058-DW1P 
Page 3 

 

 

for filing a petition for an administrative hearing. A timely request for extension of time shall toll 
the running of the time period for filing a petition until the request is acted upon. 

 
Mediation 
Mediation is not available in this proceeding. 

 
Judicial Review 
Once this decision becomes final, any party to this action has the right to seek judicial review 
pursuant to Section 120.68, F.S., by filing a Notice of Appeal pursuant to Florida Rules of 
Appellate Procedure 9.110 and 9.190 with the Clerk of the Department in the Office of General 
Counsel (Station #35, 3900 Commonwealth Boulevard, Tallahassee, Florida 32399-3000) and by 
filing a copy of the Notice of Appeal accompanied by the applicable filing fees with the 
appropriate district court of appeal. The notice must be filed within 30 days from the date this 
action is filed with the Clerk of the Department. 

 
EXECUTION AND CLERKING 
Executed in West Palm Beach, Florida. 
STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 

 
 

Norva Blandin, MSEM 
Program Administrator 
Permitting and Waste Cleanup Program 
Southeast District 

 
 

Attachment(s): 
1. Permit No. FL0034649 
2. Notice of Permit Issuance 
3. Pathogen Monitoring Report 
4. Fact Sheet 
5. Amendment to Fact Sheet 

 
CERTIFICATE OF SERVICE 
The undersigned duly designated deputy clerk hereby certifies that this document and all 
attachments were sent on the filing date below to the following listed persons: 

 
FDEP/SED – Norva Blandin, Iliana Jaimes, Angel Morales, Bridjette Bucell, Denisse Watts 
LRECD – Jason A. Pugsley, P.E. – Jason.pugsley@lrecd.org 
LRECD – Nathan Jarvis – Nathan.jarvis@lrecd.org 
EPA, r4npdespermits@epa.gov 
U.S. Advisory Council on Historic Preservation; achp@achp.gov 
U.S. Army Corps of Engineers; publicmail.cesaj-cc@usace.army.mil 

mailto:Jason.pugsley@lrecd.org
mailto:Nathan.jarvis@lrecd.org
mailto:r4npdespermits@epa.gov
mailto:achp@achp.gov
mailto:publicmail.cesaj-cc@usace.army.mil


Loxahatchee Env Control Dist WWTP 
FL0034649-058-DW1P 
Page 4 

 

 

U.S. Fish and Wildlife Service; jim_valade@fws.gov orAnnie_Dziergowski@fws.gov 
National Marine Fisheries Service; Kim.Amendola@noaa.gov 
Florida Fish and Wildlife Conservation Commission, Conservation Planning Services, Tallahassee; 
FWCConservationPlanningServices@myfwc.com 
Florida Department of Economic Opportunity, State Land Planning Agency; 
DCPPermits@deo.myflorida.com 
Florida Dept. of State, Bureau of Historic Preservation, compliancepermits@dos.myflorida.com 

 
 
 

FILING AND ACKNOWLEDGMENT 
FILED, on this date, pursuant to Section 120.52, F. S., with the designated Department Clerk, 
receipt of which is hereby acknowledged. 

 

03-29-2024 
 

Date 

 
 

Clerk 

mailto:jim_valade@fws.gov
mailto:Annie_Dziergowski@fws.gov
mailto:Kim.Amendola@noaa.gov
mailto:FWCConservationPlanningServices@myfwc.com
mailto:DCPPermits@deo.myflorida.com
mailto:compliancepermits@dos.myflorida.com


 

FLORIDA DEPARTMENT OF 

Environmental Protection 

Southeast District Office 

3301 Gun Club Road, MSC 7210-1 

West Palm Beach, Florida 33406 

 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

Ron DeSantis 
Governor 

 

Jeanette Nuñez 

Lt. Governor 

 

Shawn Hamilton 

Secretary 

 

PERMITTEE: PERMIT NUMBER: FL0034649 MA 
Loxahatchee River Environmental Control District - WWTP FILE NUMBER: FL0034649-058-DW1P 

ISSUANCE DATE: March 29, 2024 
RESPONSIBLE OFFICIAL: EFFECTIVE DATE: March 29, 2024 
Mr. D. Albrey Arrington, PhD 
2500 Jupiter Park Dr 
Jupiter, Florida 33458- 8962 
(561) 747-5700 
albrey@lrecd.org 

EXPIRATION DATE: March 28, 2029 

 

FACILITY: 
Loxahatchee Env. Control District WWTP 
2500 Jupiter Park Dr 
Jupiter, FL 33458-8962 
Palm Beach County 
Latitude: 2655' 27.32" N Longitude: 808' 22.91" W 

 
This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 
Discharge Elimination System. This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit. The above-named permittee is hereby authorized to operate the facilities in accordance with the 
documents attached hereto and specifically described as follows: 

 
WASTEWATER TREATMENT: 

 
Loxahatchee River Environmental Control District Wastewater Treatment Facility (LRECD WWTF) is an existing 11.0 
million gallons per day (MGD) annual average daily flow (AADF) permitted capacity diffused aeration wastewater treatment 
facility. The WWTF also includes a septage receiving station that receives wastewater from offsite septic tanks. The station 
consists of a grinder, pump, flow meter, piping, and quick connection couplings for connection to septage trucks. The septage 
receiving station wastewater flow is sent to the headworks structure.  The facility includes primary screening and grit 
removal at the facility headworks, a conventional activated sludge process using diffused aeration and secondary 
clarification. Secondarily treated effluent is then conveyed to deep bed or synthetic media filter units and then high-level 
disinfected via chlorination. 

 
Reclaimed water is discharged to a series of on-site reclaimed water storage lakes and ponds and is subsequently conveyed 
off-site to be used as irrigation water for multiple large user golf courses. The facility is also equipped with a deep well 
injection system (including shallow, intermediate, and deep monitoring wells) which is used as the backup disposal 
methodology. This well system is used when peak influent flows exceed the capacity of the filters, during plant upsets when 
reuse quality standards are not met, or during times of wet weather when the reuse storage ponds and lakes are full. 

 
Biosolids are dewatered on site using belt filter press units and then hauled off-site for further processing at Solid Waste 
Authority's Biosolids Processing Facility operated by SYNAGRO. Biosolid pellets are primarily used as a fertilizer 
amendment. 

mailto:albrey@lrecd.org


PERMITTEE: Loxahatchee Environmental Control District - 
WWTP 
Loxahatchee Env Control District WWTP 

PERMIT NUMBER: FL0034649 MI 

FACILITY: EXPIRATION DATE: March 28, 2029 

2 

 

 

 

REUSE OR DISPOSAL: 
 

Underground Injection U-001: An existing 18.65 MGD maximum hourly rate flow permitted capacity underground 
injection well system consisting of one (1) Class I underground injection well permitted under Department permit number(s) 
0324728-002-UO discharging to Class G-IV ground water. Underground Injection Well System U-001 is located 
approximately at latitude 2655' 26" N, longitude 808' 23" W. 

 
Land Application R-001: An existing 14.0 MGD annual average daily flow permitted capacity slow-rate public access 
system which includes 11.0 MGD of high-level disinfection (HLD) treated wastewater with 3.0 of demineralization 
concentrate. R-001 is a reuse system which consists of onsite industrial uses, public access irrigation systems used in golf 
courses, residential developments, Universities, athletic complexes and parks, business, commercial and industrial parks, and 
general irrigation. 

 
Reclaimed water is discharged into stormwater storage lake systems located in Abacoa and Jupiter Country Club. In both 
locations, reclaimed water is discharged into the MSSW golf course storage system, which discharges intermittently. The 
Abacoa MSSW system discharges at D-002 to EPB2 canal (class III fresh waters) which intermittently overflows to the 
Intracoastal Waterway, i.e., Lake Worth Creek. The Jupiter Country Club MSSW system discharges at D-003 and D-004 to 
Canal 18, which is part of the Loxahatchee River watershed. 

 
Up to 3.0 MGD of the Town of Jupiter’s Water Treatment Plant demineralization concentrate is blended with the 
Loxahatchee River District’s reclaimed water and is distributed to the slow-rate public access R-001. 

 
IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 1 through 26 of this permit. 



PERMITTEE: Loxahatchee Environmental Control District - 
WWTP 
Loxahatchee Env Control District WWTP 

PERMIT NUMBER: FL0034649 MI 

FACILITY: EXPIRATION DATE: March 28, 2029 

3 

 

 

 
 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
 

A. Underground Injection Control Systems 
 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the 
permittee is authorized to direct reclaimed water to the deep injection well system (U-001) located 
approximately at latitude 26o55'26", longitude 80o8'23". Discharge shall be limited and monitored by the 
permittee as specified below and reported in accordance with Permit Condition I.C.8.: 

 
 Reclaimed Water Condition Monitoring Requirements  

 
 

Parameter 

 
 

Units 

 
Max. 
/Min 

 
 

Limit 

 
 

Statistical Basis 

 
Frequency 
of Analysis 

 
 

Sample Type 

Monitoring 
Site 

Number 

 
 

Notes 
Flow  

MGD 

 
Max 
Max 

 
18.65 
Report 

 
Max. Hourly Rate 
Monthly Average 

 
Continuous 

Recording 
Flow Meter 

with 
Totalizer 

 
FLW-03 

 
See 

I.A.4 

BOD, Carbonaceous 
5 day, 20C 

 
mg/L 

Max 
Max 
Max 
Max 

20.0 
30.0 
45.0 
60.0 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

 
5 

Days/Week 

 
24-hr FPC 

 
EFF-03 

 

Solids, Total 
Suspended 

 
mg/L 

Max 
Max 
Max 
Max 

20.0 
30.0 
45.0 
60.0 

Annual Average 
Monthly Average 
Weekly Average 

Single Sample 

 
5 

Days/Week 

 
24-hr FPC 

 
EFF-03 

 

pH s.u. Min 
Max 

6.0 
8.5 

Single Sample 
Single Sample Continuous Meter EFF-03 See 

I.A.3 
 

2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as 
described below: 

 
 

Monitoring Site Number 
 

Description of Monitoring Site 
 

FLW-03 
 

Flow Meter to Underground Injection Well 

 
EFF-03 

 
Screening Structure prior to Underground Injection Well System Pumps 

 
3. Hourly measurement of pH during the period of required operator attendance may be substituted for continuous 

measurement. [62-600.660(1)] 

 

4. A Recording Flow Meter with Totalizer shall be utilized to measure flow and calibrated at least once every 12 
months. [62-600.200(25)] 

 

5. For wells complete as of 12/22/2005, they do not need to do high level disinfection unless upward leakage is 
found in monitoring. However, the permittee must maintain the capability for disinfection at a level that is 
consistent with the alternate disposal mechanism approved for this facility pursuant to Rule 62-600.540(5), 
F.A.C. [62-600.540(1)] 